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1. Aceclofenac100mg tablet
2 Acyclovir 5gm ointment
o Albendazole 400mg/10ml,10ml bottle suspension
4, Allupurionol 100mg tablet
5. Amitryptiline 10mg tablet
0. Amitryptiline 25mg tablet
7. Amlodipine 2.5mg tablet/capsule
8. Amlodipine 5 mg+ Atenelol 50mg
9. Amlodipine Smg tablet
10. | Amlodipine 10mg tablet/capsule
11. | Amlodipine besilate Smg + Atenolol 50mg tablet
12. | Amlodipine besylate Smg + Losartan potassium 25mg tablet
13. | Amoxycillin & clavulanate 375mg tablet
14. | Amoxycillin & clavulanate 625mg tablet
15. | Amoxycillin200mg + Clavulanic acid 28.5mg,30ml,syrup
16. | Aspirin 300mg tablet
17. | Aspirin 75 mg tablet
18. | Atorvastatin 10mg tablet
19. | Azithromycin 100mg/5ml,15ml suspension b= A
20. | Azithromycin 200mg/5ml ,15ml suspension 5, e ™S
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21. | Azithromycin 250mg tablet
22. | Calcium carbonate S00mg + d3 250mg tablet
23. | Calcium suspension
24. | Cefadroxil 500mgcapsule
25. | Cefadroxil-125mg dry/syrup
26. | Cefixime 200mg tablet
27. | Cefixime 50mg/Sml ,60ml suspension
28. | Cefpodoxime 200mg+clavulanic acid125mg,tablet
29. | Cefpodoxime dry /syrup 100mg
30. | Cetrizine 10 mg tablet
1 31. | Cetrizine 10mg/5ml suspension
Chloramphenicol Smg+Polymyxin-b 50001i.u.+
32.
Dexamethasone 1mg eye drop

13 Chlorhexidine gluconate topical ,lignocaine topical and

" | metronidazole, ointment.
34. | Chlorhexidine mouth wash 80ml solution
35. | Chlorzoxazone 250mg+paracetamol S00mg tablet
36. | Cholecalciferol 200ml suspension
37. | Chymotrypsin forte tablet
38. | Cinnarazine 25mg tablet
39. | Ciprofloxacin 0.3% +dexamethasone 0.1 % eye drops
40. | Clobetasole+ Gentamycint+ Miconazole ointment
41. | Clopidogrel 75mg tablet
17 Clotrimazole 1%w/w +gentamicin sulphate 0.1%w/w +

" | beclomethasone dip.0.025%w/w cream
43. | Clotrimazole vaginal (pessary) 6 tablet
44. | Clotrimazole 10ml ear /eye drop
45. | Clotrimazole 25mg 1% w/w skin cream
46. | Clotrimazole mouth paint 20ml
47. | Cloxacillin 125mg/5ml , 100ml, syrup
48. | Cloxacillin 250mg capsule
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49. | Codeine phosphate 15mg table’P‘

50. | Cream silver sulphadiazine 25g, 1% w/w cream

51. | Dexamethasone 0.5mg tablet

52. | Dextromethorphan+ chlorpheniramine 100ml syrup

53. | Diclofenac ,5ml eye drop

54. | Diclofenac 100mg SR tablet

55. | Diclofenac 50mg tablet

56. | Diclofenac gel,30gm gel

57. | Dicyclomin hcl 30ml suspension

58. | Dicyclomin hcl,20mg tablet

59. | Dicyclomin hel+simethicone,10ml drops

60. | Diltiazem Hydrochloride 90mg Tablet

61. | Disodium Hydrogren Citrate,100ml

62. | Digestive enzymes syrup,100ml

63. | Enalapril S5mg tablet

64. | Febuxostat 40mg tablet

65. | Ferrous fumarate + folic acid tablet

66. | Fexofenadine hcl 120mg tablet

67. | Fexofenadine hcl 180mg tablet

68. | Fexofenadine hcl,60ml syrup

69. | Flucloxacillin 125mg dry /syrup

70. | Flucloxacillin 500 mg capsule

71. | Fluconazole 15gm ointment

72. | Folic acid 5 mg tablet

73. | Fusidic acid +betamethasone cream 10gm

74. | Fusidic acid cream 10gm

7 5 Gentamycin +betamethasone+ iodochlorohydroxy
" | umolone+clotrimazole,5gm cream

76. | Gentamycin Sml e/e drop

77. | Glimpiride 1mg tablet

78. | Glimpiride 2mg tablet

79. | Glyceryl trinitrate 0.2% ,25 g ointment

80. | Hyoscine butylbromide 10mg tablet
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Hyoscine butylbromide 20mg tablet

82. | Ibuprofen 100mg +paracetamol 125mg/5ml,60ml suspension
83. |Itraconazole 100mg tablet
84 | Ketoconazole shampoo S0ml shampoo
85 | Ketoconazolel5gm ointment
86. | Lactulose 100ml solution
87. | Levocetirizine Smg tablet
88. | Levofloxacin 500mg tablet
89. | Lidocaine 15% topical (spray)aerosol 100gm
90. |Lidocaine 2% jelly 30g
91. |Lignocaine & neomycin ear drops
92. | Liver tonic 450ml
793, | L-ornithine I- aspartate tablet
94. | Losartan 50mg tablet/capsule
95. | Losartan 25mg tablet/capsule
96. | Losartan potassium & amlodipine 55mg tablet
97. | Losartan potassium SOmg+ hychlorothiazide 12.5mg tablet
98 | Mebendazole 100mg tablet
99 | Mecobalamin 1500mg tablet
100. | Mefenamic acid,250mg tablet
101. | Mefenamic acid,500mg tablet
102. | Metformin 1000mg tablet/capsule
103. | Metformin 850 mg tablet
104. | Metformin HCL SR 1000mg+Glimpiride 1mg tablet
105. | Metformin HCL SR 1000mg+Glimpiride 2mg tablet
106. | Metronidazole 100mg + Diloxanide furoate 125mg syrup,5ml
107. | Metronidazole 400mg + Diloxanide furoate 500mg tablet
108. Metronidazole+Clotrimazole+Lacticacid bacillus pessary
109. | Miconazole cream 15 gm '
110. | Mupirocin ointment 5gm




111. | Naproxen SR 750mg tablet
112. | Nasal saline drops
113 Neomycin 0.5%w/w+ Benzalkolium chloride 0.02%w/v+
" | Betametasone
114. | Neomycin+Polymyxin b+Bacitracin skin ointment S5gm
115. | Neomycin skin ointmentlS gm
116. | Nifedipine Smg capsule
117. | Nitrofurantion 100mg tablet
118. | Ofloxacin 0.3%+Dexamethasone 0.1%,10ml e/e drop
119. | Ofloxacin 200mg tablet
+ 120. | Ofloxacin 5Sml e/e drop
121. | Omeprazole 20mg capsule
122. | Ondansetron 4mg tablet
123. | Paracetamol +Phenylephedrine+Chlorpheniramine maleate ,
124, Paracetamol+Phenylephrine+Chlorpheniramine 100ml ,Adult
syrup
125. | Paracetamol+Phenylephrine+Chlorpheniramine tablet
126. | Pheniramine 25mg tablet
127. | Polymxin B 5gm ointment
128. | Vitamin B-complex ,syrup
129. | Vitamin B-complex capsule
130. | Vitamin E ,400mg capsule
131. | Prazosin 1mg tablet
132. | Prazosin extended release tablet Smg
133. | Pre and probiotic capsule
134. | Pre and probiotic dry/syrup
135. | Prednisolone 5mg tablet
136. | Prednisolone 10 mg tablet
137. | Prednisolone 20mg tablet
138. | Pregabalin 75mg capsule
139. | Promethazine HCL 25 mg tablet
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140. | Pyridoxine IOmg(Vitam?‘r‘l"bé) tablet

141. | Rabeprazole 20mg tablet

142. | Salbutamol +Bromohexine , 100ml,expectorant
143. | Salbutamol,100ml syrup

144. | Rotahaler

145. | Salbutamol neb solution, S mg/5 ml

146. | Salbutamol inhaler [100 mceg/dose]

147 | Salbutamol respiratory solution in respule
148. | Secnidazole 1gm tablet

149. | S-amlodipine besilate 2.5mg tablet

150. | Serratiopeptidase 10mg tablet

151. | Serratiopeptidase Smg tablet

152 | Paracetamol 500mg + Ibuprofen 400mg tablet
153. | Telmisartan 20mg tablet

154. | Terbinafine HCL 250mg tablet

155. | Terbinafine HCL cream 1% 10gm

156. | Terbutaline+Bromhexine 100ml syrup
157. | Tetanus toxoid 0.5 ml amp

158 | Tramadol 37.5+Paracetamol 325mg tablet
159 | Tranexamic acid 500mg tablet

160. | Thyroxin Sodium 0.75 mg

161. | Thyroxin Sodium 0.1mg

162. | Thyroxin Sodium 0.05mg

163. | Tranexamic acid 250mg tablet

164. | Urinary alkalizer (including ayurvedic) syrup 200ml
165. | Vaseline 25g,jar cream

166. | Vitamin b1 [thiamine] 75 mg tab.

167. | Vitamin c(ascorbic acid) 500mg

168. | Zinc sulphate 10mg tablet

169. | Cervical collar soft S

170. | Cervical collar soft M

171. | Cervical collar soft L

172. | Crepe Bandage 4 *




173. | Crepe Bandage 6 ~

174. | Canula Fixator small

175. | Inj. Pantoprazole

176. |Inj. Paracetamol 300 mg
177. |Inj. Ondansteron 4 mg

178. | Inj. Hyoscine butyl Bromide 20 mg
179. |Inj. Morphine 10 mg

180. |Inj. Vit. B-complex 2ml

181. |Inj. Atropine 1 ml

182. |Inj. Adrenaline 1:1000

183. |Inj. Hydrocortisone 100 mg
184. |Inj. Pheniramine 2 ml

185. | Inj. Mannitol 20%, 100 ml
186. |Inj. Furosemide20 mg

187. |Inj. Calcium Gluconate 10 %
188. |Inj Diazepam 5 mg/2 ml

189. |Inj. Medazolam 5 mg /5 ml
190. | Enema Glycerin 500 mg

191. |Inj. Tranxinamic acid 500 mg
192. |Inj. Tramadol 50 mg

193. | Inj. Ketorolac 1ml

194. | Permethin 5 % w/v 30 gm
195. | Sitagliptin 50mg tablet




